LY

20131101612
HEH:2016%12818
HALE RERANE R

AR 154

TEST REPORT

W& s 150163110303
REPORT NO.
77 i 2 R whT (Re)
NAVEE OF s}um
TACHNT R T S AR BB A TR )
CUSTOMER
A AL /
INSPECTED ENTITY
S 2 531 Z i
TEST CATEGORY

WL 7 [ RAT
ZHEJIANG FA 0., LTD.

MﬂéﬁEﬁ%FﬁﬁE R

Inspection Center of I’roducts Qua 'it';,of Low Voltage Electric
N ¢ o
Apparatus in Zhejiang Province



155 4 (Rep

ort No,): 150163110303 &1 U 3k 9 i(Page | of'9)

ML ARERBFE™HMARRER + L
INSPECTION CENTER OF PRODUCTS QUALITY OF LOW VOLTAGE
ELECTRIC APPARATUS IN ZHEJANG PROVINCE

BoW R &

TEST REPORT

HELH ; ) =
Name of Sample #HF (2t) Test Category IS ee ]
TG Model ¢ 50mm x S0mm AR ,
W MW Grade / Trademark
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MAIN TEST APPARATUS LIST

e &M wg %% Ao
1 e R BC12-F 8048DA02A 4
2 IR EAL NC-1I 8049DBI6A J
3 BIRAREM ZDR-F20 8339CB0SA ¢
4 HBRERK SATURN 8309CA07A J
5 IR B RAL DSR-TH 8697CB14B v
6 Jn4E4RF TL4-20 8004CB09B J
7 & 4832 3k AT R 4A DHG-9140A | 8310DB07A v
8 HAEREAE 20N 8046DB95B v
9 ik R A ic-10 8346CB0SB J
10 b F Ak ST4610-2 8088CB07B v
1 P8 309 &y e 8035CB92B J
12 BIE AR ZDR-F20 8337CBOSA v
13 ¥k 2 IR ZRS-IT 8311DA07A J
14 2R 1330A 8440CA09A v
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